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General Guide

Diagnosis

Staging Work-up

1.Adequate sampling and proper
handling of the tissue

2. Effective communication
between the clinician and
the pathologist

3. Surgical biopsy of the largest
lymph nodes or mass
lesion*

4. Needle biopsy in certain
conditions

5. Flow cytometry or cytogenetic
studies: optional * Lymph
node

1. Complete history and physical examination including Waldeyer’s rings, B symptoms, risk of HIV
infection, infection, autoimmune diseases, immunosuppressive therapies

2. Complete blood cell count with a differential, erythrocyte sedimentation rate (ESR)

3. Chemistry profiles: LDH, AST, ALT, Alk-p, bilirubin, uric acid, Cr, Ca, albumin, total protein, sugar
4. EKG, CXR-PA, whole body CT, HBsAg, and anti-HCV

5. Other evaluation: beta2-microglobulin, Urinalysis and stool analysis, cytologic study of third space
fluids

6. Bone marrow aspiration and biopsy

7. Lumbar puncture with cytology in selected patients

a. All patients with Burkitt lymphoma

b. Patients with NHL in certain sites e.g. CNS, epidural space, testes, ethmoid sinus, and

large cell ymphoma with bone marrow involvement

c. HIV positive patients

8. Gastrointestinal studies

a. Esophagogastroduodenoscopy, upper gastrointestinal plus small bowel and lower
gastrointestinal series for patients with gastrointestinal tract lymphoma; Endoscopic
ultrasonography for gastric MALT lymphoma

b. Considered in patients with positive stool occult blood

9. Selected radiologic images as clinically needed, e.g. positron emission tomograph,

magnetic resonance imaging, and bone scan

10. Cytogenetic and molecular tests in selected patients (optional); cardiac ejection fraction for age
> 60 if anthracycline will be used. Anthracyline is contraindicated if ejection fraction is less than
50%.
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Staging Classification Provided by Ann Arbor

Stage I: involvement of a single lymph node region or a single

extra-lymphatic organ or site

Stage Il: involvement of 2 or more lymph node regions on the
same side of the diaphragm

diaphragm

Stage lll: involvement of lymph node regions on both sides of the

lymphatic organ

Stage IV: involvement of liver or bone marrow or an extra-
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NON-HODGKINS’S LYMPHOMA

Low grade Lymphoma Intermediate grade High grade lymphoma
lymphoma

Small lymphocytic lymphoma | Follicular lymphoma, grade 3 | Immunoblastic; diffuse

Follicular lymphoma, grade 1 | Diffuse small cleaved cell Lymphoblastic lymphoma
lymphoma
Follicular lymphoma, grade 2 Small, non-cleaved cell
Diffuse mixed small and large
cell lymphoma

Diffuse large cell lymphoma
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Staging of gastric MALT LYMPHOMA : comparison of different systems

Lugano Staging System for Ann Arbor THM Staging System Tumor extension
gastrointestinal lymphomas Stage adapted for gastric
lymphoma

Stage Ig Confined to Gl tract®
lgz = muscularns le TZ ND MO Muscularis propria
propria, serosa

I T3 NO MO Serosa

Stage llg Extending into abdomen
llg 4 = local nodal e T1-3 N1 MO Perigastric lymph
involvement nodes
llg .= distant nodal e T1-3 N2 MO More distant regional
involvement lymph nodes

Stage llg Fenetration of serosa to e T4 NO MO Invasion of adjacent
involve adjacent organs structures
or tissues

Stage N-IvP | Disseminated g T1-4 N3 MO Lymph nodes on both
extranodal involvement sides of the
or concomitant i T1-4 ND-3 M1 diaphragm/d istant
sup radiaph ragmatic metastases (eg, bone
nodal involvemeant marmrow or additional

extranodal sites)
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NON-HODGKINS’S LYMPHOMA
LOW GRADE LYMPHOMA

A 4

1)Early Stage (Ann Arbor | —Il') Radiation therapy

a) For elderly symptomatic

A 4

) Adopt “watch and wait” policy, deferring
patients in advanced stage: treatment until symptoms dictate.

ii) 1stline chemotherapy: Single oral alkylating agents
/ iii)  2nd line chemotherapy COP regimen

iv) 3" line chemotherapy CEOP regimen

2)Advanced Stage v)  R-COP regimen for follicular lymphoma

(Ann Arbor HlI-IV)

N\

v

Tailor the treatment to individual condition.
Autologous PBSCT post complete remission.

b) For young patients:

y

3) Relapsed low grade lymphoma | Autologous PBSCT for chemo-sensitive disease
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NON-HODGKINS’S LYMPHOMA
INTERMEDIATE GRADE LYMHOMA

4 Courses of chemotherapy (CEOP ) + involved field radiation
OR
6-8 Courses of chemotherapy ((CEOP )
RCEOPFor follicular & diffuse large B cell lymphoma

1)Early Stage
(Ann Arbor I =I1)

A 4

a) 6-8 courses of chemotherapy (CEOP)
RCEOPFor follicular & diffuse large B cell ymphoma
+
2)Advanced Stage local radiation for bulky mass
(Ann Arbor llI-IV)
1) fails to achieve 1st complete remission with initial therapy
b) autologous ,| ii) relapse post 1st line chemotherapy
PBSCT iii) consolidation for patient at high risk of relapse

high serum LDH level, bulky disease, extranodal disease,
advanced stage
iv) primary refractory ( overt chemotherapy resistance)

3) Relapsed intermediate

A 4

a) slavage chemotherapy to confirm chemo-sensitivity

grade lymphoma

b) autologous PBSCT
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NON-HODGKINS’S LYMPHOMA
HIGH GRADE LYMPHOMA

1)Lymphoblastic lymphoma

2)Small Non-cleaved Cell Lymphoma
(Burkitt’s lymphoma )

a) ALL regimen (including CNS prophylaxis )

b) Allogeneic PBSCT

a) Stanford Regimen

b) Autologous PBSCT for relapsed disease
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« Lumbar puncture for cerebrospinal fluid (CSF)examination

should be performed in patients with the following conditions:
Diffuse aggressive NHL with

— bone marrow

— epidural

— testicular

— paranasal sinus

— nasopharyngeal involvement

— or patient with two or more extranodal sites of disease.

— High-grade lymphoblastic lymphoma

— {—Iigh-)grade small noncleaved cell lymphomas (eg, Burkitt and non-Burkitt
ypes

— HIV-related lymphoma

— Primary CNS lymphoma

— Patients with neurologic signs and symptoms

— breast lymphoma
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HODGKIN’S DISEASE

1)Chemotherapy with ABVD regimen
+

radiation for bulky mass

2)Autologous PBSCT

a)Stage IVb disease post complete remission
b)Failure to achieve 1st complete remission
c) Relapsed disease
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Extranodal NK/T-cell Lymphoma, nasal type

Nasal

Post-RT evaluation:

1) Repeat initial
imaging
of CT, MR, or
PET-CT scan

2) Endoscopy with
visual inspection
and repeat Biopsies

3) EBV viral load

Stage I, with
or without
risk factors)

Extranasal

Stage II- IV

Stage |- IV

»| Observe
CR
PR » Hematopoietic stem cell transplant, if eligible
Refractory .
disease » Salvage chemotherapy orBest supportive care
A 4
Hematopoietic stem cell transplant, If eligible
CRor PR »| Consider hematopoietic stem cell transplant
Refractory |, Salvage chemotherapy or
disease Best supportive care
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NK/T CELL LYMPHOMA PROGNOSTIC INDEX

ALL PATIENTS

Serum LDH > 1 x normal
B symptoms

Ann Arbor Stage Il

Lymph nodes, N1 to N3, not M1

Low
Low intermediate
High intermediate
High

Number of risk factors

O N - O
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Diagnosis

Staging Work-up

requirement :

* Hematopathology review of all slides with at least one paraffin
block representative of tumor.Rebiopsy if consult material is
nondiagnostic.

* An FNA or core needle biopsy alone is not generally suitable for
the initial diagnosis of lymphoma. In certain circumstances, when a
lymph nodes is not easily accessible for excisional or incisional
biopsy, a combination of core biopsy of FNA biopsies in
conjunction with appropriate ancillary techniques for the
differential diagnosis may be sufficient for diagnosis.

s IHC panel : CD20, CD3

(as description of the pathologist )

Useful under certain circumstances :

%< IHC panel : CD30,CD5,CD10,CD45,BCL2,BCL6,Ki-67,
IRF4A/MUM1 &

sk Cell surface marker analysis by flow cytomerty : kapp/lambda,
CD45,CD3,CD5,CD19,CD10,CD20

* Additional immunohistochemical studies to establish lymphoma
subtype

$<IHC panel : Cyclin D1, kapp/lambda,CD30,CD138,EBER-ISH
,ALK,HHV8

* Molecular analysis to detect : antigen receptor gene
rearrangements ; CCND1 ; BCL2 ; BCL6 ; MYC
Rearrangements by either FISH or IHC

* Cytogeneticsor FISH : t (14 ;18) t (3:;v) ,t (8; 14)

requirement :

* Physical exam : attention to node-bearing
areas,including Waldeyer’s rings, B- symptoms
and to size of liver and spleen

* Performance status

* CBC,differential,platelets,LDH,Uric acid *
Comprehensive metabolic panel

* CT : face/chest/abdominal/pelvic or PET

* bone marrow biopsy+aspirate

* IPI SCORE

* Hepatitis B ~ C testing

* echocardiogram or ejection fraction
EHEME

*x HIV

* Discussion of fertility issues and sperm banking
 Lumbar puncture ( 8 % + F )

* Beta2- microglobulin
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R AR
— AR
Rituximab 375MG/M2 IVA on D1
Cyclophosphamide 750MG/M2 IVA on D1 or D2
R-CEOP Epirubicin 75MG/M2 VA on D1 or D2
Vincristine 2MG IVA on D1 or D2
Prednisone 5SMG 10TAB BID po for 5days

References:NO 2

- ST A TSR R F b A
Rituximab 375MG/M2 IVA on D1
Cyclophosphamide 750MG/M2 IVA on D1 or D2
R-CNOP | Mitoxantrone 10MG/M2 IVA on D1 or D2
Vincristine 2MG VA on D1 or D2
Prednisone 5SMG 10TAB BID po for 5days Bl

References:NO 3 l
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R AR

SE G (FEHF AREBHE K W BEE)
Dexamethasone 40MG for 4 days

DHAP Cisplatin 100MG/M2/ Carboplatin AUCx1.25MG IVA on D1
Cytarabine 2000MG/M2 IVA Q12H on D2
:x : CCr <60 i * Carboplatin References:NO4

Solu-Medrol 500MG IVA for 5days on D1-5
Etoposide 40MG/M2 IVA for 4days on D1-4

ESHAP Cisplatin 25MG/M2 / Carboplatin AUCx1.25MG IVA for 4days on D1-4
Cytarabine 2000MG/M2 IVA on D5
3x 1 CCr <60 i * Carboplatin References:NO5
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R AR

= &g GHEAETEHRE(LRE B EE)
Ifosfamide 1GM/M2 IVA for 4day on D1-4
Cisplatin 25MG/M2 / Carboplatin AUCx1.25MG IVA for 4day on D1-4

DICE Etoposide 100MG/M2 IVD for 4day on D1-4

Dexamethasone 40MG IVA for 4day on D1-4

:x 1 CCr <60 i * Carboplatin References:NO6
Mesna 1.33GM/M2 IVA for 3days on D1-3

Ifosfamide 1.33GM/M2 IVA for 3days on D1-3

Mitoxantrone SMG/M2 IVA on D1

Etoposide 65MG/M2 IVA for 3days on D1-3 References:NO7

MINE
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Lumbar puncture for cerebrospinal fluid (CSF)examination should be
performed i1n patients with the following conditions:
Diffuse aggressive NHL with
* bone marrow
* epidural
* testicular
* paranasal sinus
* nasopharyngeal involvement or patient with two or more
extranodal sites of disease.
* High-grade lymphoblastic lymphoma
* High-grade small noncleaved cell lymphomas (eg, Burkitt and
non-Burkitt types)
*HIV-related lymphoma
*Primary CNS lymphoma
*Patients with neurologic signs and symptoms

* breast lymphoma
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Table 1

Definitions of Stages in Hodgkin's Disease

Stage | Involvement of a single lymph node region (1) or localized involvement of a single extralymphatic organ or site (1;).

Stage Il Involvement of two or more lymph node regions on the same side of the diaphragm (I1) or localized involvement of a single associated
extralymphatic organ or site and its regional lymph node(s), with or without involvement of other lymph node regions on the same side of the

diaphragm (ll;).
Note: The number of lymph node regions involved may be indicated by a subscript (e.g. 11,).

Stage lll Involvement of lymph node regions on both sides of the diaphragm (I11), which may also be accompanied by localized involvement of an
associated extralymphatic organ or site (llIE), by involvemept of the spleen (lll.), or by both (l1l.,5).

Stage IV Disseminated (multifocal) involvement of one or more extralymphatic organs, with or without associated lymph node involvement, or
isolated extralymphatic organ involvement with distant (nonregional) nodal involvement.

A No systemic symptoms present
B Unexplained fevers =38 C; drenching night sweats; or weight loss >10% of body weight (within 6 months prior to diagnosis)

Adapted from Carbone PP, Kaplan HS, Musshoff K et al. Report of the Committee on Hodgkin's Disease Staging Classification. Cancer Res 1971;31(11):1860-1.

29
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Examples of Unfavorable Risk Factors for Stage I-Il Hodgkin Disease

Risk Factor GHSG EORTC NCIC NCCN

Age = 50 =40

Histology MC or LD

ESR and B symptoms =50ifA;>30ifB =50ifA;=30ifB = 50 or any B sx > 50 or any B sx
Mediastinal mass MMR = .33 MTR = .35 MMR > .33 or >10 cm MMR = .33

# Nodal sites = 2* >3 >3 >3

E lesion any

Bulky >10 cm

GHSG = German Hodgkin Study Group MC = Mixed cellularity

EORTC = Eurcpean Organization for the Research LD = Lymphocyte depleted

and Treatment of Cancer MMR = Mediastinal mass ratio, maximum width of mass/maximum intrathoracic diameter

NCIC = National Cancer Institute, Canada MTR = Mediastinal thoracic ratio, maximum width of mediastinal massfintrathoracic diameter at T5-6

*The GHSG definition of nodal sites differs from the Ann Arbor system in that the infraclavicular region is included with the ipsilateral cervical/supraclavicular, the
bilateral hila are included with the mediastinum, and the abdomen is divided into 2 regions, upper (spleen hilum, liver hilum, celiac) and lower.

International Prognostic Score (IPS) 1 point per factor
(advanced disease)
= Albumin < 4 g/dL
e Hemoglobin < 10.5 g/dL
= Male
= Age = 45 years
« Stage IV disease
e Leukocytosis (white blood cell count at least 15,000/mm )
« Lymphocytopenia (lymphocyte count less than 8% of white
blood cell count, and/or lymphocyte count less than 600/mm )

30
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DIAGNOSIS WORKUP
Essential: Useful in selected cases:
+H&P including: B symptoms, « Semen cryopreservation, if
alcohol intolerance, pruritus, chemotherapy or pelvic RT
fatigue, performance status, exam  contemplated
lymphoid regions, spleen, liver «|VF or ovarian tissue or
« CBC, differential, platelets oocyte cryopreservation
- ‘ « Erythrocyte sedimentation rate * Qophoropexy in pre-
« Excisional biopsy (ESR) menopausal women if pelvic
(recommended) «LDH, LFT, albumin RT is contemplated
« Core needle biopsy «BUN, creatinine eNeck CT
may be adequate if « Pregnancy test: women of » Pulmonary functions tests
diagnostic N childbearing age (PFTs incl. DLCO) if ABVD
« Immunohisto- * Chest x-ray
chemistry highly *Diagnostic *Pneumococcal, Hlu,
. meningococcal vaccines, if
recummended for Face and neck/abdomimal CT splenic RT contemplated
:-Iudg:ln « Adequate bone marrow biopsy in  *PET-CT scan
ymphomd stage IB, IIB and stage IlI-IV oHIV test
« Evaluation of ejection fraction for
doxorubicin-containing regimens

31
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Summary

« Stage IA/lIA (favorable)
Standard: combined modality with ABVD x 2-4 cycles + ISRT
ABVD x 6 cycles (or 4 cycles) in selected case
« Stage l/ll (unfavorable, non-bulky)
ABVD x 6 cycles +/- ISRT
« Stage l/ll (unfavorable, bulky)
ABVD x 6 cycles + ISRT
« Stage lll/IV
ABVD x 6 cycles +/- ISRT
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Classical Hodgkin Lymphoma Stage IA-lIA Favorable

Complete
response| —* [5R] —»
(CR)
Combined modality Restage after
therapy (ABVD x chemothera . -
2-4 cycles with CT it Partial Restage PET positive—* see progressive disease
™ |through reSPONSE™ |5RT —|with
_ *involved regions of (PR) P%}-CT PET negative— Follow up
field RT [ISRT]) initial disease "
(category 1)
Stable disease
(+ ) progressive disease
or (SD) or _ » Biopsy prog
progressive (—) CR+ISRT
disease (PD)
ABVD alone .
(category 2B) ee next
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Classical Hodgkin Lymphoma Stage IA-IIA Favorable (C/T alone first)

Restage with
CT through
regions of
initial disease

ABVD x
2 cycles

CR——

PR —

SD——— [2cycles

PD — Biopsy —*

ABVD x
2 cycles
(total 4)
PET negative—
ABVD x Restage
4 cycles with
(total 6) PET-CT
PET positive—>
PET negative —»
ABVD x Restage
with
(total 4) PET-CT ,

PET positive—*

See progressive disease

Observe (Monitor PET-CT)

o Negative
Biopsy < See progressive

o Positive——» disease

[=RT —

ISRT >
e Follow up
ABVD x 2 cycles 2 IFRT

Biopsy + See progressive disease
or

ISRT — Follow up
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Classical Hodgkin Lymphoma Stage I-1l Unfavorable (Non-bulky, C/T alone first)

ABVD x 2 , | Qpserve
cycles (total 6) i Follow up
or
| RT , Follow up
Observe
CR - |or Follow up
ISRT
Restage Sl
ISRT —* |with
PET-CT PD — B;j —» See progressive
ABVD | |Restage | |PR| |ABVD x| |Restage|/ |PR Sl S
x4 with or |—*|2 cycles with or |»|or -
cycles PET-CT SD (total 6) PET-CT sSD Neaative—s bserve
egative or — Follow up
Biopsy ISRT
Positive
PD — Biopsy
PD —>Biopsy See progressive disease
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Classical Hodgkin Lymphoma Stage I-1l Unfavorable (Bulky, C/T alone first)

ABVD x 2
cycles (total 6) IFRT ———— Follow up
CR — e
IFRT > Follow up
CR » IFRT
|
CR CR
Restage PRI SD
Observe—*|with '
ABVD X, RF:;tagE PR :.E‘I.I’EII X Rlﬂstagﬂ' Restage - ith .
4 cycles - e e | = IFRT —= |with or *\
PET-CT SD | |(total 6) | |PET-CT . 2 [lor

or
SD

f\FEr-CT
—*lor

Negative PD

Negative
Eiupsy<
Positive

Biops
Positive

Biopsy
PD — Biopsy l

L

PD -*Biopsy —* See progressive disease See progressive disease See progressive disease
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Stage_._

Hi-Iv

Classical Hodgkin Lymphoma Stage IlI-IV

ABVD «x
2-4 cycles

Restage with
PET-CT

or
Escalated BEACOPP
(selected cases if IPS = 4)

ABVD x 2-4
cycles
(total 6)

CR —

Kaohsiung Veterans General Hospital
Clinical Practice Guideline 2015 Version 2.0

CR —»

PR or__
sD

Observe
or

RT selectively to initially
bulky sites

Observe——»
or

Biopsy >
or

RT to regions with residual
disease % initially bulky sites
or

Observe in selected
circumstances

(eg, equivocal PET)

See progressive disease

ABVD x 2-4 Restage
cycles with
PR —» (total 6) PET-CT
or +\\
Negative
Bi
OPSY <: Positive
sSD .
orPD Biopsy —*

Follow up

}—» Follow up
RT selectively to initially bulky

See
progressive
disease

— Follow up
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Classical Hodgkin Lymphoma (progressive disease or relapse)

Observe

or
HDT/ASCR

—_—
CR —» CR Observe

PR/PD
_‘

HDT/ASCR > . Observe
oF R——|or
_ RT > > |RT 4% HDT/ASCR
Progressive __ |or or \

L4

disease Second-line PR Salvage chemotherapy *RT PR/PD
chemotherapy xRT * |lor —‘

Brentuximab vedotin

RT > Observe
or CR——|or
PD » |Salvage chemotherapy #RT HDT/ASCR
~ ,|or
Brentuximab vedotin PR/PD —‘

38



Hodgkin Lymphoma

Kaohsiung Veterans General Hospital
Clinical Practice Guideline 2015 Version 2.0

Lymphocyte-predominant Hodgkin Lymphoma

CR ——* Observe

CSIA A IFRT »
Chemotherapy % IFRT Restage Observe, if asymptomatic
Lo . or
CSIB, i Rituximah #* Chemotherapy_______

chemotherapy * IFRT <CR —

L J

or
RT (if no prior RT) —

Chemotherapy £ RT > Follow up
or
Observation (category 2B)
CS A, IVA » |or CR— Observe ’
Local RT (palliation only)
or
Rituximab * chemotherapy |, Restage Observe, if asymptomatic
or
Chemotherapy *RT <CR Chemotherapy
CS IIIB, IVB > | Rituximab 4 — or
chemotherapy *RT RT (if no prior RT) —
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Hodgkin lymphoma-Commonly used chemotherapy regimen

‘ABVD Q4w (References:NO10)

Doxorubicin (Adriamycin) 25 mg/m2 iv d1 and 15
Bleomycin 10 U/m2 iv d1 and 15

Vinblastine 6 mg/m2 iv d1 and 15

Dacarbazine (DTIC) 375 mg/m2 iv d1 and 15
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Sceond —-line chemotherapy regimen

Bendamustine 50~150MG/M2 IVA for 2days

Dexamethasone 40MG for 4 days

DHAP Cisplatin 100MG/M2/ Carboplatin AUCx1.25MG IVA on D1
Cytarabine 2000MG/M2 IVA Q12H on D2
X 1 CCr <60 i * Carboplatin References:NO4

Solu-Medrol 500MG IVA for 5days on D1-5

Etoposide 40MG/M2 IVA for 4days on D1-4

ESHAP Cisplatin 25MG/M2 / Carboplatin AUCx1.25MG IVA for 4days on D1-4
Cytarabine 2000MG/M2 IVA on D5

3x 1 CCr <60 i * Carboplatin References:NO5
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Sceond —-line chemotherapy regimen
Mesna 1.33GM/M2 IVA for 3days on D1-3
Ifosfamide 1.33GM/M2 IVA for 3days on D1-3

MINE )
Mitoxantrone 8MG/M2 IVA on D1
Etoposide 65MG/M2 IVA for 3days on D1-3 References:NO7
Carmustine 60MG/M2 IVA on D1
o Cytarabine 100MG/M2 Q12H IVA on D2 x 4 days
Mini-BEAM

Etoposide 40MG/M2 IVA on D2 x4 days
Alkeran 30MG/M2 IVA on D6 References:NO11
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Diagnosis
Essential :

* Hematopathology review of all slides with at least one paraffin
block representative of tumor.Rebiopsy if consult material is
nondiagnostic.

* An FNA or core needle biopsy alone is not generally suitable for
the initial diagnosis of lymphoma. In certain circumstances, when a
lymph nodes is not easily accessible for excisional or incisional
biopsy, a combination of core biopsy of FNA biopsies in
conjunction with appropriate ancillary techniques for the
differential diagnosis may be sufficient for diagnosis.

%< IHC panel : CD20, CD3

(‘as description of the pathologist )

Useful under certain circumstances :

s IHC panel : CD30,CD5,CD10,CD45,BCL2,BCL6,Ki-67,

IRF4A/MUM1E,

s Cell surface marker analysis by flow cytomerty : kapp/lambda,
CD45,CD3,CD5,CD19,CD10,CD20

* Additional immunohistochemical studies to establish lymphoma
subtype

s IHC panel : Cyclin D1, kapp/lambda,CD30,CD138,EBER-ISH
,ALK,HHV8

* Molecular analysis to detect : antigen receptor gene
rearrangements ; CCND1 ; BCL2 ; BCL6 ; MYC
Rearrangements by either FISH or IHC

* Cytogeneticsor FISH : t (14 ; 18) t (3;v) t (85 14)

Work-up
Eaaential :

* Physical exam : attention to node-
bearing areas,including Waldeyer’s
rings, B- symptoms

and to size of liver and spleen

* Performance status

%
CBC,differential,platelets,LDH,Uric
acid x Comprehensive metabolic
panel

* CT : face/chest/abdominal/pelvic
or PET

* bone marrow biopsytaspirate

* IPI SCORE

* Hepatitis B ~ C testing

* echocardiogram or ejection
fraction

BN

* HIV

* Discussion of fertility issues and
sperm banking

* Lumbar puncture

* Beta2- microglobulin

Stage 1,11

/
N\

Stage
IRIINLY

See

Page 2

s« 1.Follicular lymphoma grade 3 is commonly treated according to

the DLBCL

page 1
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STAGE INITIAL THERAPY .
_ p p . Complete Clinical
IFRT (preferred for clinical response « H&P and labs every 3-6 mo for 5y
2‘;"9"' | or contiguous stage II) or partial and then annually or as clinically
indicated ;
+
Stage Imhmun:;herapy - . + response Surveillance imaging E:':Ear:zswe
Il ;T"'"“’t Erapgésfe regimen) « Up to 2 y post completion of | 'see DLBCL)
ch [catt:.lgary . F?Tr No response treatment: CT scan no more than
arema erapy ) every 6 mo
Observation + > 2 y: No more than annually l
l -+ — = +—— |
Clinical
No _, Observe __|* H&P and labs every 3-6 mo far 5 y and then Progressive
indication annually or as clinically indicated —+ | disease( see
Surveillance imaging DLBCL)
« Symptoms * Up to 2 y post completion of treatment: CT
Stage « Threatened end-organ scan no more than every 6 mo
n,m, v ™| function » > 2 y: No more than annually
+ Cytopenia secondary to
lymphoma
» Bulky disease . Indication see suggested regimen see linitial
L] Steady pl’ﬂgl’ﬂﬁslﬂn present — or —_— response “]age 3:

Local RT (palliation of locally symptomatic disease] | page 2
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INITIAL
RESPONSE

Complete
response®
or partial

response®

No response or

( see DLBCL)
|

OPTIONAL
EXTENDED
THERAPY

Consolidation
or extended

__, |therapy

{see regimen)
or
Observe

progressive disease

FOLLOW-UP

Clinical

+ H&P and labs every
3-6 mo for 5y and
then annually or as

clinically indicated
Surveillance imaging

«Upto 2y post
completion of
treatment: CT scan
no more than every
6 mo

+ > 2 y: No more than

annually

SECOND-LINE AND
SUBSEQUENT
THERAPY

|

Progressive
disease

—*|( see DLBCL)

—

L J

Indications for
treatment:

+ Symptoms

* Threatened end-organ
function

+ Cytopenia secondary
to lymphoma

* Bulky disease

+ Steady progression

No
indication

Indication
—

present

—+ QObserve

See Suggested
Regimens

{ DLECL)

or

Local RT
(palliztion of
locally
symptomatic
disease)

page 23



Follicular lymphoma (grade 1-2)

Kaohsiung Veterans General Hospital
Clinical Practice Guideline 2015 Version 2.0

GELF CRITERIA

s Involvement of = 3 nodal sites, each with a diameter of = 3 em

+ Any nodal or extranodal tumor mass with a diameter of =7 cm

* B symptoms

* Splenomegaly

+ Pleural effusions or peritoneal ascites

« Cytopenias (leukocytes < 1.0 x 109L and/or platelets < 100 x 10%/L)
« Leukemia (> 5.0 x 10%/L malignant cells)

FLIPI - 1 CRITERIA

Age =60y
Ann Arbor stage -1V
Hemoglobin level <12 g/dL

Serum LDH level > ULN (upper limit of normal)
Number of nodal sites? - 5

Risk group according to FLIPI chart

Low
Intermediate
High

Number of factors

0-1
2
=3

Right Cervical

Nodal Areas

Praauricular
Uppar Carvical
Median or Lower
Postcarvica
Supraclavicular

IMediastina

Faratraches
Wedizstina
Hilar

Right Axillary
Right Epitrochlear

Para-Aartic

Pars-Aartic
Comman lliac
Extarnal llisc

Right Inguinal

Inguina
Femaorsl

Right Popliteal

Left Cervical

Preauricular
Uppar Carvical
Median or Lower
Postcarvica
Supraclavicular

Left Axillary

Left Epitrochlear

Mesenteric
Iesantarnc
Splanic Hilar
Porta

Caliac

Left Inguinal

Inguing
Femaorsl

Left Popliteal

Legend for labels

Blue = Bilateral
Black = Midline

page 4
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First line regimen :

Rituximab 375MG/M2 IVA on D1

Cyclophosphamide 750MG/M2 IVA on D1 or D2

1.R-CEQOP | Epirubicin 75MG/M2 IVA on D1 or D2
Vincristine 2ZMG IVA on D1 or D2
Prednisone 5SMG 10TAB BID po for 5days Reference:NO2
Rituximab 375MG/M2 IVA on D1
Cyclophosphamide 800MG/M2 IVA on D1 or D2
2.R-cop | —=2P°P

Vincristine 2MG VA on D1 or D2

Prednisone 5SMG 10TAB BID po for 5days

Reference:NO2

3. Rituximab 375MG/M2 IVA on D1 WEEKLY for 4 doses

Reference:NO3
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First line regimen for elderly or infirm :

1.Rituximab 375MG/M2 IVA on D1
2.Single-agent alkylatorstRituximab
3.Radioimmunotherapy Reference:NO4

First line consolidation or extended dosing (optional ) :

1.Rituximab maintenance 375MG/M2 one dose every 3 months up to 2y for
patients initially presenting with high tumor burden
2.Chemotherapy followed by radioimmunotherapy Reference:NO5
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Second line and subsequent therapy

1.Bendamustine 50~150MG/M2 +Rituximab 375MG/M2

2.FCMR ( Fludarabine25MG/M2 D1-3, Cyclophosphamide 200MG/M2 D1-3,
Mitoxantrone 8MG/M2 D1,Rituximab 375MG/M2 )

3.Fludarabine 4 Rituximab

4.Rituximab

5.RFND ( Rituximab, Fludarabine, Mitoxantrone,Dexamethasone20MG/M2 )

6.Radioimmunotherapy

Reference:NO6 - NO7 ~ NO8 -~ NO9

Second line consolidation or extended dosing :

1.High dose therapy with autologous stem cell rescue
2.Allogeneic stem cell transplant for highly selected patients

3.Rituximab maintenance 375MG/M2 one dose every 3 months up to 2years(optional)
Reference: NO10




Follicular lymphoma (grade 1-2)

Kaohsiung Veterans General Hospital
Clinical Practice Guideline 2015 Version 2.0

references
1.NCCN guidelines of Non-Hodgkin’ s lymphomas, V.1. 2013

2.Czuczman MS, Weaver R, Alkuzweny B, et al. Prolonged clinical and molecular
remission in patients with low-grade or follicular non-Hodgkin’s lymphoma treated with
rituximab plus CHOP chemotherapy:9-year follow-up. J Clin Oncol 2004;22:4711-4716.

3.Halinsworth JD,Litchy S, Burris HA, Ill, et al. Rituximab as first-line and maintenance therapy
for patients with indolent Non- Hodgkin’s lymphoma. J Clin Oncol 2002;20:4261-4267.

4.Scholz CW, Pinto A, Linkesch W.et al. 90Yttrium ibritumomab tiuxetan as frist line treatment
for follicular lympoma. First results from an international phase Il clincal trial [abstract]. Blood
2010:116:Abstract 593.

5.Van Oers MHJ, Van Glabbeke M, Giurgea M, Giurgea L, et al. Rituximab maintenance
treatment of relapsed/resistant follicular Non-nodgkin’s lymphoma:Long-term outcome of the
EORTC 20981 Phase Ill randomized Intergroup Study. J Clin Oncol 2010;28:2853-2858.

6.Rummel MJ,Niederle N, Maschmeyer G, et al. Bendamustine plus rituximab versus CHOP plus
rituximab as first-line treatment for patients with indolent and mantle-cell lymphomas:an open-
label, multicentre, randomised, phase 3 non-interiority trial. Lancet 2013;381:1203-1210.



Follicular lymphoma (grade 1-2)

Kaohsiung Veterans General Hospital
Clinical Practice Guideline 2015 Version 2.0

references

7.Forstpointner R, Dreyling M, Repp R, et al. The addition of rituximab to a combination of
fludarabine, cyclophosphamide, mitoxantrone(FCM)significantly increases the response rate and
prolongs survival as compared to FCM alone in patient with relapsed and refractory follicular and
mantle cell lymphomas-results of a prospective randomized study of the German low grade
lymphoma study group(GLSG).Blood 2004;104:3064-3071.

8.Czuczman MS, Koryzna , Mohr A, et al. Rituximab in combination with fludarabine
chemotherpy in low-grade of follicular lymphoma J Clin Oncol 2005;23:694-704.

9.McLaughlin P, Hagemeister FB, Rodriguez MA, et al. Safety of fludarabine, mitoxantrone, and
dexamethasone combined with rituximab in the treatment of stage 1V indolent lymphoma. Semin
Oncol 200;27:37-41.

10.van Oers MHJ, Van Glabbeke M, Giurgea L, et al. Rituximab maintenance treatment of
relapsed/resistant follicular non-hodgkin’s lymphoma:Long-term outcome of the EORTC 20981
Phase Il randomized Intergroup Study. J Clin Oncol 2010;28:2853-2858.



